
Hindawi Publishing Corporation
BioMed Research International
Volume 2013, Article ID 796373, 19 pages
http://dx.doi.org/10.1155/2013/796373

Review Article
Natural Treatment Systems as Sustainable Ecotechnologies for
the Developing Countries

Qaisar Mahmood,1,2 Arshid Pervez,2 Bibi Saima Zeb,2 Habiba Zaffar,2 Hajra Yaqoob,2

Muhammad Waseem,3 Zahidullah,3 and Sumera Afsheen4

1 Department of Plant and Soil Sciences, University of Kentucky, Lexington, KY 40546-0091, USA
2Department of Environmental Sciences, COMSATS Institute of Information Technology, Abbottabad 22060, Pakistan
3Department of Biology, Allama Iqbal Open University, H-8, Islamabad 44000, Pakistan
4Department of Zoology, University of Gujrat, Gujrat 50700, Pakistan
[...]
treatment, is held there to permit desired microbiological
transformations to take place [162]. These ponds are firstly
overflowed with wastewater and then treated by means of
natural processes. Separately or connected in a series for
improved wastewater treatment ponds can be used.There are
three types of stabilization ponds, that is, (1) anaerobic ponds,
(2) facultative ponds, and (3) aerobic (maturation) ponds. All
of these have different action and design distinctiveness [152].
For effective performance, WSPs should be connected in a
sequence of three ormore with waste matter to be transferred
from the anaerobic to the facultative pond and finally to the
aerobic pond. As a pretreatment phase, the anaerobic pond
minimizes the suspended solids (SS) and biological oxygen
demand (BOD) [163]. Where the entire deepness of the pond
is anaerobic, the pond is a man-made deep lake. Anaerobic
ponds are built for a depth of 2 to 5m for little detention time
of 1 to 7 days. A complete design manual must be consulted
for all kinds of WSPs, and the actual design will depend on
the wastewater characterization and the loading rates [152].
Organic carbon is converted intomethane through anaerobic
bacteria, and it also removes about 60 to 65% of the BOD.



12 BioMed Research International

To offer a high level of pathogen removal numerous aerobic
ponds can be built in series. Away from residential areas
and public spaces, they are particularly suitable for rural
community that has open unused lands.They are not suitable
for very dense or urban areas. WSPs are mainly competent
in warm, sunny climate and work in most climates. For
efficient treatment, the retention times and loading rates can
be adjusted in case of cold climates [151].

The primary costs associated with constructing an anaer-
obic pond are the cost of the land, building earthwork appur-
tenances, constructing the required service facilities, and
excavation. Costs for forming the embankment, compacting,
lining, service road and fencing, and piping and pumps must
also be considered. Operating costs and energy requirements
are minimal [164].

To examine and assess the possible alternatives inmodern
societies, environmental management programs use models
of systems [151].Waste stabilization ponds are commonlywell
thought-out as being efficient for intestinal parasites removal
[165]. Rectangular and cross baffle shapes are popularly
capable to improve water quality. To maintain the ponds
formation of scum, surplus solids and compost and garbage
should be avoided to enter in the ponds. To make sure that
animals and people stay away from the area, a fence should
be installed, and surplus trash should not enter in the ponds
[166].

Aerated pond is a huge, outside, diverse aerobic reactor.
Mechanical aerators are installed to give oxygen (O

2
) and to

sustain the aerobic microorganisms mixed and suspended in
the water body for high rate nutrient removal and organic
degradation [151]. To reduce the interferencewith the aerators
influent must be subjected to screening and pretreatment
to remove trash fine and coarse particles [152]. Increased
mixing along aeration through mechanical components in
aerated ponds ensures high organic loading in the ponds.
This results the increased organic matter degradation and
pathogen removal. In colder climates, aerated ponds can
sustain because of the continuous supply of oxygen by the
mechanical units besides the light-induced photosynthesis
[163]. A settling tank is necessary to separate the effluent from
the solids, since the exposure to air causes turbulence. They
are mainly suitable for the areas of reasonably priced lands
that are away from residences settlements and businesses
communities [151].

The advantages include reliable BOD
5
removal; signifi-

cant nitrification of NH
3
possible with sufficient mean cell

resident time; treatment of influent with higher BOD
5
in less

space; and reduced potential for unpleasant odors. Aerated
ponds are more complicated to design and construct, which
increases capital and O&M costs. A larger staff is needed for
whom training must be provided on a regular basis. Finally,
sludge removal is more frequent and requires secondary
treatment for disposal off-site [164].

Construction costs associated with partially mixed aero-
bic ponds include cost of the land, excavation, and inlet and
outlet structures. If the soil where the system is constructed
is permeable, there will be an additional cost for lining.
Excavation costs vary, depending on whether soil must be
added or removed. Operating costs of partial mix ponds

include operation and maintenance of surface or diffused
aeration equipment [164].

Facultative ponds have been in use for more than 100
years in USA [164]. These ponds are usually 1.2–2.4m in
depth and are not mechanically mixed or aerated. The
layer of water near the surface contains sufficient DO from
atmospheric reaeration and photosynthetic oxygenation by
microalgae growing in the photic zone to support the growth
of aerobic and facultative bacteria that oxidize and stabilize
wastewater organics. The bottom layer of a conventional
facultative pond includes sludge deposits that are decom-
posed by anaerobic bacteria. These shallow ponds tend to
integrate carbon and primary solids undergoing acetogenic
fermentation but only intermittent methane fermentation.
The intermediate anoxic layer, called the facultative zone,
ranges from aerobic near the top to anaerobic at the bottom.
These three strata or layers may remain stable for months
due to temperature-induced water density differentials, but
normally twice a year during the spring and fall seasons, con-
ventional facultative ponds will overturn, and the three strata
will mix bottom to top, top to bottom.This dimictic overturn
inhibits CH

4
fermentation by O

2
intrusion into the bottom

anaerobic stratum, and, as a result, C is integrated rather
than being converted into biogas [167].The presence of algae,
which release O

2
as they disassociate water molecules photo-

chemically to assimilate hydrogen during photosynthesis, is
essential to the successful performance of conventional, as
well as advanced, facultative ponds [164].

The advantages of facultative ponds include infrequent
need for sludge removal, effective removal of settle-able
solids, BOD

5
, pathogens, fecal coliform, and, to a limited

extent, NH
3
. They are easy to operate and require little

energy, particularly if designed to operate with gravity flow.
The disadvantages include higher sludge accumulation in
shallow ponds or in cold climates and variable seasonal NH

3

levels in the effluent. Emergent vegetation must be controlled
to avoid creating breeding areas for mosquitoes and other
vectors. Shallow ponds require relatively large areas. During
spring and fall dimictic turnover, odors can be an intermittent
problem [164].

4.3. Energy Requirements for Various Natural Treatment
Systems. The available cost data for different types of nat-
ural treatments systems are difficult to interpret given the
number of design constraints placed on the various systems.
The size required and resulting costs will vary depending
upon whether the systems are designed to remove BOD

5
,

TSS, NH
3
, or total N. Various reports by different authors

have highlighted the costs involved in the construction and
operation of these systems which include EPA [164], Crites
and Fehrmann [168] and Shilton [169]. Energy consumption
is a major factor in the operation of wastewater treatment
facilities. As wastewater treatment facilities are built to incor-
porate current treatment technology and to meet regulatory
performance standards, the cost of the energy to run the
processes must be consideredmore carefully in the designing
and planning of the facilities. Planners and designers should
seek out themost recent information on energy requirements



BioMed Research International 13

Table 5: Total annual energy for typical 1mgd system including electrical plus fuel, expressed as 1000 kwh/yr [180].

Treatment system Energy (1000KwH/yr)
Rapid infiltration (facultative pond) 150
Slow rate, ridge, and furrow (facultative pond) 181
Overland flow (facultative pond) 226
Facultative pond + intermittent sand filter 241
Facultative pond + microscreens 281
Aerated pond + intermittent sand filter 506
Extended aeration + sludge drying 683
Extended aeration + intermittent sand filter 708
Trickling filter + anaerobic digestion 783
RBC + anaerobic digestion 794
Trickling filter + gravity filtration 805
Trickling filter + N removal + filter 838
Activated sludge + anaerobic digestion 889
Activated sludge + anaerobic digestion + filter 911
Activated sludge + nitrification + filter 1051
Activated sludge + sludge incineration 1440
Activated sludge + AWT 3809
Physical chemical advanced secondary 4464
These energy requirements were reported for meeting the four effluent quality standards, that is, BOD5, TSS, P, and N.

so as to develop a system that incorporates the most efficient
and affordable type and use of energy to treat wastewater
to meet regulatory requirements consistently and reliably
[164]. Expected energy requirements for various wastewater
treatment processes are shown in Table 5. Facultative ponds
and land application processes can produce excellent quality
effluent with smaller energy budgets.

5. Conclusions

Currently, economic crunch in many developed as well as
developing nations is forcing to implement low-cost natural
treatment systems for the domestic and industrial wastewater
treatment. In case the technological treatment facilities are
installed in many developing countries, the energy input is
difficult to be supplied in view of the global energy crisis
and its affordability due to very high operational cost. These
all factors are compelling the employment of principles of
ecological engineering for not only waste treatment but also
for conserving biological communities in poor nations of the
world.

The performance of various wetlands, land, and aquatic
treatment were reviewed. Constructed wetlands are designed
based on principles of natural wetlands, employing different
aquatic plants like floating, submerged, and rooted macro-
phytes. The prominent feature of these treatment systems is
extensive root system which helps to absorb various pollu-
tants from their growth medium. The presence of various
planktonic forms also aids in treatability of constructed
wetlands. The constructed wetlands have been found useful
in metals absorption, nutrients uptake (especially nitrogen
and phosphorus), and reduction of BOD. Vermicomposting
constructed wetlands have been found as useful in organic

matter removal and it is a recent trend to include earthworms
in wetlands for assisting the composting process as well as
the quality of the endproducts. In addition, vermicomposting
produces to be odor-free end products.

The unique adaptations of mangroves to stressed envi-
ronments and a massive requirement for nutrients due to
fast growth and high primary productivity, metabolism and
yield which can be exploited for environmental remediation.
The mangrove plants can modify their growth medium by
excreting exogenous enzymes and can also affect microbial
species composition and diversity by releasing oxygen into
the rhizosphere that in turn indirectly influences enzyme
activity and thus treatment process.

Land treatment systems comprise a possible alternative
solution for wastewater management in cases where the
constructions of conventional wastewater treatment plants
are not afforded or other disposal option are not accessible.
The terrestrial treatment systems present many variations
in their treatability and composition. These systems rely
on soil characteristics, the characteristics of wastewater,
topography, the presence of additional media in soil, and
so forth. This system comprises spray irrigation system,
rapid infiltration, and overland flows. Soil aquifer treatment
system uses soil as a filter, removing particles found in the
applied water. Biological processes also take place during
soil aquifer treatment by microorganisms in the soil, while
chemical treatment is accomplished by natural processes as
neutralization, reduction, and oxidation during which one
substance or compound in the recycled water is removed,
broken down, or transformed into another.

Natural aquatic systems work on the natural ecological
principals where aquatic plants, algae, and other microbes
absorb pollutants found in the wastewater to accomplish
treatment. Aerobic, anaerobic, and facultative wastewater



14 BioMed Research International

treatment ponds along their design characteristics were
reviewed in current review. Stabilization pond is one of the
frequent wastewater treatment methodologies where inex-
pensive land is available. Facultative ponds and land appli-
cation processes can produce excellent quality effluent with
smaller energy budgets.

Conflict of Interests

It is declared that the authors neither have any conflict of
interests nor financial gain for this paper.

Acknowledgment

Qaisar Mohmood is highly grateful to Fulbright Scholarship
Program of USA for providing financial support for staying
in USA to accomplish this piece of work.

References

[1] W. J.Mitsch and S. E. Jørgensen, “Ecological engineering: a field
whose time has come,” Ecological Engineering, vol. 20, no. 5, pp.
363–377, 2003.

[2] P. Denny, “Implementation of constructed wetlands in develop-
ing countries,”Water Science and Technology, vol. 35, no. 5, pp.
27–34, 1997.

[3] P. Lens, G. Zeeman, and G. Lettinga, Decentralised Sanitation
and Reuse: Concepts, Systems and Implementation, IWA, Lon-
don, UK, 2001.

[4] M. Von Sperling, “Comparison among the most frequently
used systems for wastewater treatment in developing countries,”
Water Science and Technology, vol. 33, no. 3, pp. 59–62, 1996.

[5] R. H. Kadlec, R. L. Knight, J. Vymazal, H. Brix, P. Cooper, and R.
Haberl, “Constructed wetlands for pollution control: processes,
performance, design and operation, IWA specialist group on
ise of macrophytes in water pollution control,” Scientific and
Technical Report 8, IWA, London, UK, 2000.

[6] H. Hoffmann, C. Platzer, D. Heppeler, M. Barjenbrunch, J.
Tränckner, and P. Belli, “Combination of anaerobic treatment
and nutrient removal of wastewater in Brazil,” in Proceedings of
the 3rdWaterWorld Congress,Melbourne, Australia, April 2002.

[7] K. Seidel, “Pflanzungen zwischen gewassern und land,” Mit-
teilungen Max-Planck Gesselschaft, pp. 17–20, 1953.

[8] J. Vymazal, “Constructed wetlands for wastewater treatment,”
Ecological Engineering, vol. 25, no. 5, pp. 475–477, 2005.

[9] V. Nikolić, D. Milićević, S. Milenković, and A. Milivojević,
“Constructed wetland application in waste water treatment
processes in Serbia, BALWOIS, 2010—Ohrid,” Republic of
Macedonia, pp. 3, May 2010.

[10] T. Zhang, D. Xu, F. He, Y. Zhang, and Z. Wu, “Application of
constructedwetland forwater pollution control inChina during
1990–2010,” Ecological Engineering, vol. 47, pp. 189–197, 2012.

[11] J. L. Faulwetter, V. Gagnon, C. Sundberg et al., “Microbial
processes influencing performance of treatment wetlands: a
review,” Ecological Engineering, vol. 35, no. 6, pp. 987–1004,
2009.

[12] Y.-F. Lin, S.-R. Jing, D.-Y. Lee, and T.-W. Wang, “Nutrient
removal from aquaculture wastewater using a constructed
wetlands system,” Aquaculture, vol. 209, no. 1-4, pp. 169–184,
2002.

[13] J. R. Lloyd, D. A. Klessa, D. L. Parry, P. Buck, and N. L. Brown,
“Stimulation of microbial sulphate reduction in a constructed
wetland: microbiological and geochemical analysis,” Water
Research, vol. 38, no. 7, pp. 1822–1830, 2004.

[14] N. Ran, M. Agami, and G. Oron, “A pilot study of constructed
wetlands using duckweed (Lemna gibba L.) for treatment of
domestic primary effluent in Israel,”Water Research, vol. 38, no.
9, pp. 2240–2247, 2004.

[15] S. Kantawanichkul, S. Kladprasert, and H. Brix, “Treatment of